: i CERTIFIED: MATERIAL ‘TEST REPORY : e Page 141
 |CUSTOMER SHIETO e YMER BILL, TO GRADE . T sHAPE /sIZE -
(GERDAU CORSASAPIDECY  GERDAU CORSASATIDECV 99257250 Wide Flangs Beam / 16X 314/ 410 X 46.1
02 715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN .
MONTERREY,NL 64290 SN LENGTH WEIGHT HEAT/BATCH
US-ML-MIDLOTHIAN Mexico CD SAHAGUNHGO 43950 4900 19,8401LB 59058313/06
300 WARD ROAD Mexico i
MIDLOTELAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION -
USA 570153/000330 ASTUASTIM-OT
K . AYS/AIM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LABING DATE ASTM AGAGMHLL
4501200708 1327-0000081987 14.11.2013
CHEMICAL COMPOSITION . .
5 % % % Mo : % %
0.07 0.82 0.011 0.032 019 031 0.09 0.11 0.021 0.008 0.002 0.017 0.003
CHEMICAL COMPOSITION
AS
2
03
| MECHANICAL PROPERTIES i
§ %8 Pa Vs 8% oL
59.4 735 393 492 8.000 200.0
57.0 71.3 410 507 8.000 200.0
MECHANICFLEL] PROPERTIES v
: %13_ f&mn
22.80 0.759
25.20 0.808
COMMENTS /NCTES

The above figures are certified chemical and physical test records as contained in the permanent records of company. This material, including the bﬂlets, was melted and manufactured in
the USA. CMTR complies with EN 10204 3.1.
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TOM HARRINGTON
QUALITY ASSURANCE MGR.




